



# Enfermedades Infecciosas y Microbiología Clínica

[www.elsevier.es/eimc](http://www.elsevier.es/eimc)



Continuing medical education: Mycobacterial infections

## Treatment of pulmonary and extrapulmonary tuberculosis<sup>☆</sup>

José Francisco Pascual-Pareja <sup>a,b,\*</sup>, Raquel Carrillo-Gómez <sup>a,b</sup>, Víctor Hontañón-Antoñana <sup>a,b</sup>, Mónica Martínez-Prieto <sup>a,b</sup>

<sup>a</sup> Servicio de Medicina Interna, Complejo Hospitalario La Paz- Cantoblanco-Carlos III, Madrid, Spain

<sup>b</sup> Unidad de Tuberculosis, Complejo Hospitalario La Paz- Cantoblanco-Carlos III, Madrid, Spain



### ARTICLE INFO

#### Article history:

Received 5 October 2017

Accepted 12 October 2017

Available online 5 July 2018

#### Keywords:

*Mycobacterium tuberculosis*

Antituberculosis drugs

Directly observed therapy

### ABSTRACT

The purpose of tuberculosis treatment is twofold: to provide an individual benefit centred on healing the patient with TB, and to provide a collective benefit to the community in which the patient resides. The different treatment regimens for tuberculosis sensitive to first-line antituberculosis drugs as well as resistant tuberculosis are examined and the peculiarities in the management of pulmonary and extrapulmonary tuberculosis are discussed.

© 2017 Elsevier España, S.L.U. and Sociedad Española de Enfermedades Infecciosas y Microbiología Clínica. All rights reserved.

## Tratamiento de la enfermedad tuberculosa pulmonar y extrapulmonar

### RESUMEN

El tratamiento de la enfermedad tuberculosa busca un doble beneficio: un beneficio individual, centrado en la curación del paciente afecto de tuberculosis, y un beneficio colectivo, de la comunidad en la cual reside el paciente. Se exponen los diferentes regímenes de tratamiento tanto de la tuberculosis sensible a fármacos antituberculosos de primera línea como de la tuberculosis resistente. Se comentan las peculiaridades en cuanto al manejo de la tuberculosis pulmonar y extrapulmonar.

© 2017 Elsevier España, S.L.U. y Sociedad Española de Enfermedades Infecciosas y Microbiología Clínica. Todos los derechos reservados.

### Introduction

First, it must be made clear that this article refers to the treatment of tuberculosis (TB) in general and to the treatment of TB disease in adults in particular.

Second, the different terms used in reference to resistant TB must be defined. Single-drug-resistant TB is TB caused by a strain resistant to a single first-line drug. Multidrug resistance is defined by resistance to more than one drug, apart from the combination

of isoniazid (H) and rifampicin (R). Multidrug-resistant TB (MDR-TB) is defined as TB resistant to H and to R. TB is considered to be extensively drug-resistant (XDR-TB) when it is resistant not only to H and R, but also to at least one fluoroquinolone (FQ) as well as an aminoglycoside (amikacin, kanamycin) or capreomycin.

When a patient with tuberculous disease is treated, a dual benefit is sought: an individual (clinical) benefit, focused on curing the patient affected by TB, and a collective (public health) benefit, for the community in which the patient resides.

There are three essential objectives in TB treatment: (1) to rapidly decrease the number of TB bacilli in order to reduce morbidity and prevent patient death as well as decrease the capacity for infection of other people; (2) to prevent the development or worsening of resistant TB; and (3) to prevent relapses after completing treatment.

TB treatment consists of two phases: an initial intensive phase and a second continuation phase. The initial intensive phase is intended to fulfil objectives 1 and 2. To this end, it is very

DOI of original article: <https://doi.org/10.1016/j.eimc.2017.10.018>

☆ Please cite this article as: Pascual-Pareja JF, Carrillo-Gómez R, Hontañón-Antoñana V, Martínez-Prieto M. Tratamiento de la enfermedad tuberculosa pulmonar y extrapulmonar. Enferm Infect Microbiol Clin. 2018;36:507–516.

\* Corresponding author.

E-mail addresses: [josefrancisco.pascual@salud.madrid.org](mailto:josefrancisco.pascual@salud.madrid.org), [jfpascualpareja@yahoo.es](mailto:jfpascualpareja@yahoo.es) (J.F. Pascual-Pareja).

important to combine multiple drugs, especially drugs with bactericidal capacity that rapidly reduce bacilli reproduction. The antituberculosis drugs with the greatest bactericidal capacity are H and FQs. Tuberculous bacilli continuously undergo spontaneous mutations which may create resistance to a certain antituberculosis drug. If a clone is resistant to a specific drug, it will have a relative advantage over susceptible strains against this single drug, hence the importance of combining several drugs. When the bacillary load is higher, there is a greater risk of resistance developing; therefore, more drugs should be combined in the intensive phase of treatment. Objective 3 should be achieved by prolonging treatment over time and using drugs with a sterilising effect that are capable of eliminating persistent bacilli, which seem to restrict their metabolic activity and which cause the relapses that occur following antituberculosis treatment. The drug which plays the most important role in this regard and has demonstrated the greatest efficacy when preventing relapses is R. Pyrazinamide also has a substantial sterilising effect, although this activity is believed to be limited to special micro-environments of relatively increased acidity.<sup>1-4</sup>

Antituberculosis treatment should be started without delay in patients with a high likelihood of having TB, especially in those with serious, life-threatening disease, even before the results for sputum smear microscopy, molecular studies and cultures are available.

Resistance studies, both conventional phenotypic methods (antibiogram) and genotypic methods, are key to designing an effective treatment. At present, the use of rapid molecular tests (genotypic methods) applied directly to samples is recommended, since they shorten time to diagnosis and some of them provide additional information on susceptibility to drugs by using gene amplification techniques to detect mutations in genes which code resistance to antituberculosis drugs. Rapid molecular tests should be used for the resistance study at least in patients who are at higher risk of having resistant TB<sup>3</sup>: prior treatment of TB, especially if there has been poor adherence; contact with patients with resistant TB; and being from countries with a high incidence of MDR-TB (5% or higher). Knowing which drugs the patient has taken in the past is also extremely important. When a drug has been taken improperly for a month, the possibility that resistance to this drug has developed should be suspected.

### **Drugs with activity against *Mycobacterium tuberculosis***

The first-line antituberculosis drugs (**Table 1**) are rifampicin (R), isoniazid (H), ethambutol (E) and pyrazinamide (Z). R, which is considered the key drug in the management of TB, belongs to the group of rifamycins. Rifabutin also belongs to this group and has the advantage of causing less induction of cytochrome P450 and therefore fewer drug interactions. Rifapentine is similar to R but has a longer half-life which enables weekly administration. It is not commercially available in Spain.

Recently, the WHO<sup>5</sup> reclassified the second-line antituberculosis drugs in a functional table intended for designing treatment of MDR-TB (**Table 2**). Although streptomycin should be considered a first-line drug, it has been placed in the group of second-line injectables as it may be used as an injectable in the MDR-TB regimen if none of the other three agents can be used and if the strain is unlikely to be resistant to it. Streptomycin resistance in itself is insufficient to define XDR-TB. Moreover, the methods for study of this drug's resistance are not considered entirely reliable. Injectables are drugs with bactericidal capacity but hardly any sterilising capacity, which means they play a role in the intensive phase only. It should also be noted that they have cumulative toxicity which limits their prolonged use. FQs are key drugs and have an impact on the prognosis in the treatment of MDR-TB due to their bactericidal and

sterilising effect and their limited toxicity. Recent years have seen a resurgence in the use of clofazimine (a drug used for leprosy) due to its probable sterilising action, particularly in cases in which Z is not effective. In the same group as clofazimine are other classic drugs such as cycloserine and thioamides (ethionamide/protonamide). The latter are more effective than cycloserine, but have cross-resistance with H when it is caused by mutation of the inhA gene. Linezolid is a good antituberculosis drug with bactericidal and sterilising capacity, but has the limitations of its high cost and substantial toxicity with prolonged administration.<sup>5,6</sup> Bedaquiline and delamanid are the latest drugs to be included in the therapeutic arsenal, having demonstrated their efficacy in patients with MDR-TB and XDR-TB.<sup>6</sup> Controversially, these drugs are not included in the group of main second-line drugs in the WHO classification,<sup>5</sup> as other authors have suggested.<sup>6,7</sup> This may have more to do with economics—they are expensive drugs—than efficacy, although some studies have shown the inclusion of these drugs to be economically viable.<sup>8</sup> There may be cross-resistance between bedaquiline and clofazimine. The combination of carbapenems and clavulanic acid is probably set to play an increasingly important role, unlike para-aminosalicylic acid (PAS), which has virtually lapsed into disuse due to its poor tolerance and poor efficacy.

### **Patient-centred treatment of tuberculosis**

As TB treatment requires the administration of multiple drugs for several months, it is crucial that the patient play a significant role in decision-making with respect to treatment supervision and general care. The patient should be educated about TB and its treatment, including potential adverse effects; told what follow-up will be like; and engaged in discussion of management measures to prevent new cases of infection—all using terminology suited to the patient's culture, language and age.<sup>9</sup> Ensuring that the patient adheres to the treatment regimen is key. Directly observed treatment (DOT), the practice of watching the patient swallow his or her antituberculosis medicines, has been widely used as a standard of practice in many TB programmes. A systematic review<sup>10</sup> found no significant differences between self-administered treatment (SAT) and DOT following evaluation of several outcomes of interest, including mortality, termination of treatment and relapse. However, DOT was significantly associated with overall treatment success (the sum of the patients who were cured and the patients who completed treatment) and with a higher sputum conversion rate during treatment, compared to SAT. Moreover, participation in DOT may be advantageous for early recognition of adverse reactions and irregularities in treatment, as well as for establishing a stronger connection with the patient. DOT remains a standard of practice in most TB programmes and continues to be recommended by the WHO.<sup>4</sup> **Table 3** describes the situations in which it may be most beneficial.

### **Treatment of tuberculosis sensitive to first-line antituberculosis drugs**

#### *Treatment regimens*

The recommended treatment regimen for TB, if resistance to first-line antituberculosis drugs is not suspected or has been ruled out, remains a combination of H, R, E and Z for two months, followed by H and R for another four months.<sup>1-4</sup> When the likelihood of H-single-drug resistance exceeds 4%, E is added. E could be stopped if susceptibility to all other tuberculostatic drugs is confirmed at the start of or during treatment. One desirable objective in research studies on TB treatment is to attempt to establish shorter treatment

**Table 1**

Route of administration, recommended daily dose and adjustment to kidney function for antituberculosis drugs.

Drugs	Route of administration	Recommended daily dose <sup>a</sup>	Dose adjusted to kidney function <sup>b</sup>
<i>First-line drugs</i>			
Isoniazid	PO, IV, IM	5 mg/kg/day <sup>c</sup>	Not required
Rifampicin	PO, IV	10 mg/kg/day <sup>d</sup>	Not required
Rifabutin	PO	5 mg/kg/day	50% of usual dose
Pyrazinamide	PO	25–30 mg/kg/day	25–35 mg/kg 3 times weekly
Ethambutol	PO	25 mg/kg/day	20–25 mg/kg 3 times weekly
		15 mg/kg in continuation phase	
<i>Second-line drugs</i>			
Levofloxacin	PO, IV	500–1000 mg/day	750–1000 mg 3 times weekly
Moxifloxacin	PO	400–800/day	Not required
	IV, IM	15 mg/kg/day	15 mg/kg 2–3 times weekly
Amikacin/kanamycin/streptomycin		25 mg/kg 3 times weekly	
Capreomycin			
Ethionamide	PO	15–20 mg/kg/day (1–2 times daily)	250–500 mg/day
Cycloserine	PO	10–15 mg/kg/day <sup>e</sup> (1–2 times daily)	250 mg daily or 500 mg 3 times weekly
Linezolid	PO, IV	600 mg/day <sup>f</sup>	Not required
Clofazimine	PO	100–200 mg/day	Not required
Para-aminosalicylic acid (PAS)	PO	8–12 g/day (4 g, 2–3 times daily)	4 g, 2 times daily
Bedaquiline	PO	400 mg daily for 2 weeks, then 200 mg 3 times weekly <sup>g</sup>	Use with caution
Delamanid	PO	100 mg/12 h <sup>g</sup>	Not recommended
Imipenem–cilastatin	IV	1 g/12 h	500 mg/12 h
Meropenem	IV	1 g/8–12 h	500 mg/12 h
Amoxicillin–clavulanic acid	PO, IV	125 mg/8–12 h	125 mg/12 h
Thioacetazone	PO	150 mg/day	Not recommended

<sup>a</sup> No studies have established ideal doses in obese patients (>20% their ideal weight); therefore, determinations of blood levels must be considered in these patients.<sup>b</sup> Recommended dose and frequency for patients with creatinine clearance <30 ml/min and patients on haemodialysis.<sup>c</sup> 15 mg/kg, when referring to high-dose isoniazid.<sup>d</sup> High-dose rifampicin is being studied in clinical trials.<sup>e</sup> It is recommended to start with a dose of 250 mg/day and to gradually increase it as tolerated.<sup>f</sup> Good outcomes have been reported with doses of 300 mg in patients who had to have their dose reduced.<sup>g</sup> Complete a maximum of 6 months.**Table 2**

Drugs recommended for the treatment of multidrug-resistant tuberculosis (WHO, 2016).

A. Fluoroquinolones		Levofloxacin
B. Injectable agents		Moxifloxacin
		Gatifloxacin <sup>a</sup>
C. Other core second-line agents		Amikacin
D. Add-on agents (not part of the core regimen)	D1	Capreomycin
	D2	Kanamycin (Streptomycin)
	D3	Ethionamide/Prontonamide
		Cycloserine/Terizidone
		Linezolid
		Clofazimine
		Pyrazinamide
		Ethambutol
		High-dose isoniazid <sup>b</sup>
		Bedaquiline
		Delamanid
		Para-aminosalicylic acid (PAS)
		Imipenem–cilastatin <sup>c</sup>
		Meropenem <sup>c</sup>
		Amoxicillin–clavulanic acid <sup>c</sup>
		Thioacetazone <sup>d</sup>

<sup>a</sup> Dysglycaemic effects have been reported. Not commercially available in Spain.<sup>b</sup> 15 mg/kg/day, maximum 900 mg/day.<sup>c</sup> Carbapenems should be administered together with clavulanic acid. The only presentation of clavulanic acid is combined with amoxicillin.<sup>d</sup> Contraindicated in patients with HIV.

**Table 3**

Situations in which directly observed treatment must be considered.

Factors related to tuberculosis and treatment	
Prior treatment of active tuberculosis or latent infection	
Relapse or treatment failure	
History of treatment non-adherence	
Resistant tuberculosis	
Use of intermittent treatment regimens	
Factors related to patient characteristics	
Adolescence	
Poverty	
History of or current drug abuse	Chronic alcoholism
HIV infection	
Psychiatric disorders	
Cognitive impairment, frailty or substantial loss of vision	
Residency in institutions (nursing homes, prisons, etc.)	

regimens. Due to the major bactericidal activity of FQs against the TB bacillus, in recent years studies have been conducted in patients with drug-susceptible TB comparing the conventional regimen with another four-month regimen including FQs.<sup>11-13</sup> Although four-month regimens that included FQs showed a faster sputum conversion rate, they had a higher incidence of relapses after 18 months of follow-up.

#### Daily doses or intermittent regimens

The most advisable regimen is once daily, seven days a week, in both the intensive phase and the continuation phase.<sup>1-4</sup> There is good, extensive experience with intermittent treatment regimens of five days per week under a DOT regimen. Experts believe that five-day regimens may be an acceptable alternative in certain clinical and public-health situations, but always under a DOT regimen. The WHO does not recommend intermittent regimens of three weekly doses in either the intensive phase or the continuation phase.<sup>4</sup> When the daily regimen is not possible, the United States guidelines<sup>1</sup> do provide for intermittent administration three times per week in the continuation phase, and even in the intensive phase, in patients with no HIV infection, no cavitary lesions and negative sputum smear microscopy, always with DOT.

#### Use of fixed-dose combinations or individual drugs

Various studies have shown that the use of fixed-dose combinations is not more effective than the administration of individual drugs in terms of treatment failure, mortality, treatment adherence or adverse effects. However, patient satisfaction is greater with the use of fixed-dose combinations as the patient takes fewer tablets, which is why the WHO recommends their use<sup>4</sup>. Reducing the number of tablets to be taken could be particularly beneficial in patients with comorbidities such as HIV infection. However, it is worth noting that the dose must be adjusted in patients with drug intolerance or kidney or liver failure, which can only be made if drugs are administered individually. Finally, it is important for physicians to be familiar with the names of the various fixed-dose combinations given that they are similar, and because a prescribing error could have serious consequences as it could cause resistance or increased toxicity.

#### Treatment interruptions

Treatment interruptions are common in patients with TB. When a treatment interruption occurs, a decision should be made as to whether it is necessary to start again from the beginning or whether it is possible to carry on to completion. This decision depends on whether the interruption occurs in the intensive or the continua-

**Table 4**

Management of treatment interruptions established in the 2016 United States guidelines (ATS, CDC and IDSA)<sup>1</sup>

Time of interruption	Details of interruption	Recommended management
In intensive phase of treatment	Interruption <14 days	Continue treatment until completing the planned number of doses
	Interruption >14 days	Restart from the beginning Continuing treatment might not be necessary
In continuation phase of treatment	Taking >80% of doses and initial negative sputum smear microscopy	Continue treatment until completing the planned number of doses
	Taking >80% of doses and initial positive sputum smear microscopy	Continue treatment until completing the planned number of doses
	Taking <80% of doses and cumulative interruption <3 months	Continue treatment until completing the planned number of doses, unless there is a continuous interruption >2 months If the treatment cannot be completed within the time recommended for the regimen <sup>a</sup> , restart the treatment from the beginning
	Taking < 80% of doses and cumulative interruption >3 months	Restart the treatment from the beginning

<sup>a</sup> It is recommended that the number of doses specified for the intensive phase be administered within three months and that the number of doses specified for the four-month continuation phase be administered within six months, such that the six-month regimen is completed in nine months.

tion phase of treatment, the duration of the interruption and the characteristics of the TB. In patients lost to follow-up, before starting treatment again, new sputum samples should be collected for study. Treatment interruptions during the intensive phase are more dangerous, since there is a greater bacillary population and a higher risk of developing resistance. Table 4 shows the recommendations regarding the management of treatment interruptions established in the 2016 United States guidelines.<sup>1</sup>

#### Pulmonary tuberculosis with a negative culture

Patients with a diagnosis of pulmonary TB with negative cultures should undergo clinical and radiographic follow-up after two-three months of treatment. If there is clinical or radiographic improvement and no other aetiology is identified, antituberculosis treatment should be continued. If sputum samples were collected properly at the start of treatment, it should be interpreted as a form of paucibacillary TB and, in such case, it could be treated for only four months (two months of intensive phase with R, H, E and Z, and another two months of continuation phase with R and H). If there are doubts as to whether sputum samples were collected properly, the patient should be treated for six months<sup>1</sup>.

#### Prolonging the continuation phase in pulmonary tuberculosis

A meta-analysis demonstrated that the rate of TB relapse in patients with susceptible strains was less than 1% when patients were treated with R regimens prolonged for at least eight months, versus 4% when patients were treated for six months.<sup>2</sup> Several studies have identified various risk factors for having a higher per-

**Table 5**

Indications for prolonging treatment of drug-susceptible pulmonary tuberculosis to 9 months.

Presence of cavitation on initial chest X-ray and positive culture after 2 months.	
Presence of cavitation on initial chest X-ray or positive culture after 2 months	And having any of these associated factors: <ul style="list-style-type: none"><li>• Underweight (&gt;10% below ideal weight)</li><li>• Active smoker</li><li>• Diabetic</li><li>• HIV infection or other immunosuppression</li><li>• Extensive disease on chest X-ray</li></ul>
Patients with HIV infection not taking antiretroviral therapy	
Poorly managed diabetes <sup>a</sup> . Silicotuberculosis <sup>a</sup> . Solid organ transplantation <sup>a</sup>	

<sup>a</sup> Some authors<sup>1,14–17</sup> suggest it.

**Table 6**

Proposed treatment regimens for resistance to first-line antituberculosis drugs (except rifampicin).

Resistant	Intensive phase	Continuation phase
Z <sup>a</sup>	R/H/E 2 months	R/H 7 months
E	R/H/Z 2 months	R/H 4 months
H	R/Z/E 2 months	RE 10 months
	R/Z/E/FQ <sup>b</sup> 2 months	R/E/FQ 7 months
	H/R/Z/E <sup>c</sup> 9 months	
H and E	R/Z/FQ 6–9 months	
H and Z	R/E/FQ 9–12 months	
H, E and Z	R/FQ/SLOD/SLID 2–3 months	R/FQ/SLOD 12–18 months in total

E: ethambutol; FQ: fluoroquinolone; H: isoniazid; R: rifampicin; SLID: second-line injectable drug; SLOD: second-line oral drug; Z: pyrazinamide.

<sup>a</sup> *M. bovis* has intrinsic pyrazinamide resistance.

<sup>b</sup> A clinical trial showed that a daily regimen for two months of R/Z/E/moxifloxacin followed by a weekly dose of rifapentine (1200 mg) and moxifloxacin (400 mg) for four months had a similar relapse rate to the conventional six-month regimen.

<sup>c</sup> With high-dose H. Particularly indicated in cases of mutation of the inhA gene.

centage of relapses; in these cases, patients could benefit from prolonging treatment.<sup>14–17</sup> Table 5 shows the scenarios in which treatment of drug-susceptible TB should be prolonged to nine months.

### Treatment of single-drug-resistant and multidrug-resistant tuberculosis

Table 6 shows the recommended therapeutic regimens in cases of single-drug resistance or multidrug-resistance. These regimens also apply to patients in whom any drug cannot be used due to serious adverse effects. Although FQs have not demonstrated efficacy in shortening treatment of drug-susceptible TB, one clinical trial<sup>13</sup> showed that moxifloxacin could replace H in a six-month therapeutic regimen. Therefore, FQs could play a role in cases of single-drug resistance to H or H intolerance.

### Treatment of multidrug-resistant and extensively drug resistant tuberculosis

Isolated R resistance (without H resistance) is very rare. Furthermore, resistance to R is what determines the prognosis of MDR-TB. Hence, patients with isolated resistance to R should be managed as if they had MDR-TB,<sup>5</sup> with the proviso that H should be carefully considered when designing a therapeutic regimen.

According to the 2016 WHO recommendations,<sup>5</sup> conventional treatment of MDR-TB or isolated R resistance consists of a regimen of at least five drugs that are effective during the initial intensive

treatment phase. This must include Z and four second-line drugs: one from group A, one from group B and at least two from group C (Table 1). If the minimum number of medicines effective against TB cannot be reached as specified above, an agent from group D2 and other agents from group D3 can be added to make a total of five. Adding high-dose H and/or E to this regimen could also be considered, but these should never be counted among the five recommended drugs. Z should be routinely added unless there is confirmed resistance or risk of toxicity. An intensive phase (with an injectable) lasting eight months (six months from sputum conversion) is recommended for most patients with MDR-TB, and a total treatment duration of around 20 months is recommended in previously untreated patients. The duration may be modified based on the treatment response. The association between treatment success and treatment duration is less clear in patients who have been treated, although the likelihood of treatment success seems to peak between 27.6 and 30.5 months.

The 2016 WHO recommendations<sup>5</sup> advocated a shorter regimen for patients with MDR-TB based on reported success with a “nine-month Bangladesh regimen”.<sup>18</sup> This regimen consists of an initial four-month intensive phase (which may be prolonged if sputum smear microscopy is positive) with kanamycin (amikacin or capreomycin can be used), high-dose moxifloxacin, clofazimine, ethionamide (or prothionamide), Z, E and high-dose H and a subsequent five-month continuation phase with high-dose moxifloxacin, clofazimine, E and Z. This short regimen (with a total duration of 9–12 months) may be suitable for patients with MDR-TB who meet the following criteria: no extrapulmonary disease, no pregnancy, access to all the antituberculosis drugs in the regimen and no resistance (except to H) or prior exposure to these drugs for more than one month. This short regimen may not be applicable in certain regions of the world (such as various countries in Europe) due to the prevalent pattern of resistance in these areas.<sup>19</sup> In the United States, some experts recommend using the shortened regimen in patients with minimal radiographic disease or a low bacillary load.

Cases of MDR-TB, and XDR-TB in particular, should be managed by medical staff with experience in administering complicated anti-tuberculosis regimens. The design of XDR-TB regimens must follow the rational classification used in MDR-TB, with efforts made to use as many new drugs as possible<sup>20</sup>.

In patients with MDR-TB or XDR-TB, elective partial pulmonary resection (lobectomy or wedge resection) may be indicated together with medical treatment when the lesion is quite localised, there is a good respiratory reserve which enables surgery to be tolerated and medical treatment is believed to be insufficient due to the pattern of resistance.<sup>5</sup>

### New treatment regimens

Multiple clinical trials are being conducted (<https://www.tb alliance.org/portfolio>) with new drugs and regimens for both drug-susceptible and resistant TB which enable the duration of treatment to be shortened. This includes modifications of classic drugs (for example, higher doses of R or quinolones) and the use of the latest commercially available drugs (bedaquiline or delamanid) or others such as pretomanid (derived from metronidazole, like delamanid).

### Extrapulmonary tuberculosis

The principles underlying the treatment of pulmonary TB also apply to extrapulmonary TB. The above-mentioned regimens are used in extrapulmonary resistant TB. In extrapulmonary TB without suspected or confirmed resistance to first-line antituberculosis drugs, the same regimen as in pulmonary TB is recommended.

**Table 7**

Proposed corticosteroid regimen in patients with central nervous system tuberculosis (NICE, 2016).

Doses of dexamethasone per week	Stage	
	1	2-3
1	0.3 mg/kg/day IV	0.4 mg/kg/day IV
2	0.2 mg/kg/day IV	0.3 mg/kg/day IV
3	0.1 mg/kg/day PO	0.2 mg/kg/day IV
4	3 mg/day PO	0.1 mg/kg/day IV
5	2 mg/day PO	4 mg/day PO
6	1 mg/day PO	3 mg/day PO
7	-	2 mg/day PO
8	-	1 mg/day PO

Stage 1: Glasgow score of 15 without neurological signs and patient alert and orientated.

Stage 2: Glasgow score of 11-14 or 15 with neurological signs.

Stage 3: Glasgow score of 3-10 with or without neurological signs.

The exception is tuberculous meningitis, where, in the absence of conclusive clinical trials, most experts and associations recommend prolonging treatment to 12 months (two months of R, H, Z and E to continue with 10 months of R and H). As E<sup>21</sup> crosses the blood-brain barrier poorly even with inflamed meninges, some clinicians have suggested using an FQ instead of E as a fourth drug. Aminoglycosides are also useful in MDR-TB, as they have good penetration during acute inflammation. In patients with MDR-TB, long 18-24-month regimens are recommended. According to expert opinion,<sup>1</sup> lumbar puncture should be considered to monitor changes in cell count, glucose and proteins. It should always be accompanied by treatment with corticosteroids, since not using them increases mortality. Table 7 shows the regimen recommended by the 2016 United Kingdom NICE guidelines.<sup>3</sup> Surgery should be considered in cases of elevated intracranial pressure or complications such as hydrocephaly or tuberculous brain abscesses.<sup>22</sup> Early antituberculosis treatment and adjuvant treatment with glucocorticoids improve survival; notwithstanding this, nearly a third of patients with tuberculous meningitis die. The question of whether intensification of antituberculosis treatment for the first two months with high-dose R (15 mg/kg/day) and levofloxacin (20 mg/kg/day) would decrease the rate of death among patients has been studied. However, this strategy was not associated with a higher survival rate.<sup>23</sup>

It is recommended that signs and symptoms suggestive of central nervous system impairment be examined in patients diagnosed with disseminated TB.<sup>3</sup>

Patients with spinal TB should be treated with a six-month regimen, unless there is direct spinal cord impairment, in which case the regimen should be prolonged to 12 months.<sup>3</sup> In these patients, surgical debridement has not been shown to offer a clinical benefit over medical treatment, unless there is a poor response to medical treatment with persistence of infection, instability of the spine or evidence of spinal cord compression.<sup>3</sup>

Susceptible lymph node TB is also treated for six months. It should be noted that while affected lymph nodes may enlarge during treatment or new affected lymph nodes may appear during or after treatment, this does not indicate treatment failure or relapse.<sup>24</sup> If active TB happens to be diagnosed in a lymph node removed during surgery, it should be treated with the standard six-month regimen.<sup>3</sup>

Susceptible pleural TB is also treated with a six-month regimen. The routine use of corticosteroids is not indicated. Tuberculous empyema is a rare complication in which active infection occurs in the pleural space with a large number of bacilli. It tends to occur

due to rupture of a cavitation in the pleural space, in which case drainage would be indicated.<sup>25</sup>

Susceptible tuberculous pericarditis should also be treated with a six-month regimen. The use of corticosteroids combined with tuberculosis treatment has always been recommended. However, recent studies have not supported the routine use of corticosteroids and this is much disputed in the different guidelines.<sup>1,3</sup> The English NICE guidelines<sup>3</sup> always recommend the use of corticosteroids in tuberculous pericarditis. The United States guidelines<sup>1</sup> only recommend this in patients with substantial pericardial effusion, high levels of markers and inflammatory cells or early signs of constriction. Should corticosteroids be needed, it is advisable to start with a dose of 60 mg/day of prednisolone and gradually taper the dose until stopping it altogether in two-three weeks.

Susceptible renal TB should be treated with the conventional six-month regimen. Procedures involving intraurethral catheters or nephrostomies are sometimes required to resolve obstructive urinary tract conditions. Nephrostomy should be considered in non-functioning or poorly functioning kidneys, especially in cases of hypertension or persistent pain. Genital TB is also managed with the standard treatment, although sometimes surgery is needed due to large residual Fallopian-tube or ovarian abscesses.<sup>26</sup>

Due to a lack of studies, intermittent regimens are not recommended in extrapulmonary TB.

## Special situations

### HIV infection

Antiretroviral treatment (ART) raises the possibility of interactions, especially with treatment with R; in some cases, treatment with rifabutin may be valid. In case of unfamiliarity with ART interactions, it is recommended to visit one of the websites available on interactions ([https://www.cdc.gov/tb/publications/guidelines/tb\\_hiv\\_drugs/default.htm](https://www.cdc.gov/tb/publications/guidelines/tb_hiv_drugs/default.htm), <http://www.hiv-druginteractions.org>, <http://www.interaccionesvihi.com>). The duration of treatment of drug-susceptible pulmonary TB in patients taking ART must be six months; it is recommended that treatment be prolonged by three months in the continuation phase in special cases in which the patient is not receiving ART. The use of intermittent treatment regimens in patients with HIV has a higher rate of relapse as well as development of resistance, especially in more immunosuppressed patients; therefore, these regimens are not recommended.

All patients with TB and HIV infection should take ART, regardless of CD4 levels.<sup>1-4</sup> If the patient was not previously taking ART, it should be started in the first two weeks of tuberculosis treatment in those with a CD4 count <50 cells/ $\mu$ l.<sup>1,3,4</sup> In patients with a CD4 count  $\geq$ 50 cells/ $\mu$ l, there is a certain amount of disagreement: the 2016 United States guidelines<sup>1</sup> recommend starting ART after 8-12 weeks, whereas the 2017 WHO guidelines<sup>4</sup> recommend doing so within the first eight weeks. In patients with tuberculous meningitis, ART should not be started in the first eight weeks of TB treatment as it increases mortality.<sup>1,3,4</sup>

Due to so-called immune reconstitution inflammatory syndrome (IRIS), patients with HIV infection and TB may have a paradoxical response with the start of treatment involving a worsening of TB signs or the onset of new complications such as development of pleural effusion, intra-abdominal or retroperitoneal abscesses, or expansion of central nervous system lesions which may or may not have been previously diagnosed. IRIS requires a differential diagnosis with TB treatment failure due to resistance to antituberculosis drugs or other opportunistic diseases. The management of IRIS is symptomatic. Anti-inflammatory agents

**Table 8**

Main adverse effects of antituberculosis drugs.

Drugs	Most important adverse effects
<i>First-line drugs</i>	
Isoniazid	Hepatitis. Peripheral neuropathy. Hypersensitivity reactions
Rifampicin	Hepatitis. Hypersensitivity reactions. Fever. Haemolytic anaemia. Thrombocytopaenia. Acute kidney failure
Rifabutin	Rash. Neutropenia. Joint pain. Uveitis
Pyrazinamide	Hepatitis. Hyperuricaemia
Ethambutol	Optic neuritis
<i>Second-line drugs</i>	
Levofloxacin	Gastrointestinal discomfort. Tenosynovitis.
Moxifloxacin	Prolonged QT interval
Amikacin/kanamycin/streptomycin	Ototoxicity. Nephrotoxicity
Capreomycin	
Ethionamide/protonamide	Nausea or vomiting. Hepatitis. Hypothyroidism. Metallic taste. Neurotoxicity, including optic neuropathy
Cycloserine	Personality disorders. Depression. Seizures. Peripheral neuropathy
Linezolid	Anaemia. Thrombocytopaenia. Lactic acidosis. Peripheral and optic neuropathy
Clofazimine	Reddish pigmentation. Light sensitivity. Eosinophilic gastroenteritis. Prolonged QT interval
Para-aminosalicylic acid (PAS)	Gastroenteritis. Hepatitis. Thyroid abnormalities
Bedaquiline	Gastric intolerance. Pancreatitis. Hepatitis. Prolonged QT interval
Delamanid	Anaemia. Nausea. Prolonged QT interval
Imipenem-cilastatin	Gastrointestinal discomfort. Seizures.
Meropenem	Haematological abnormalities
Amoxicillin-clavulanic acid	Gastrointestinal discomfort
Thioacetazone	Stevens-Johnson syndrome. Gastrointestinal discomfort. Myelosuppression. Hepatitis. Peripheral neuropathy

such as ibuprofen are used to treat mild forms. Treatment with corticosteroids is indicated in moderate and severe forms; prednisone is administered at a dose of 1.25 mg/kg/day for two-four weeks and gradually tapered in the following 6–12 weeks.<sup>1</sup>

#### The elderly

Some experts and associations<sup>1,2</sup> recommend not using Z in patients over 65 or 75 years of age as this population is at higher risk of hepatotoxicity. In this case, the continuation phase with H and R should be prolonged to seven months.

#### Pregnancy and breast-feeding

All first-line tuberculostatic drugs cross the placenta but do not seem to have a teratogenic effect. Although R as well as H, Z and E are classified by the FDA as category C drugs,<sup>27</sup> using Z in pregnant patients is much disputed in the United States.<sup>1</sup> The WHO recommends the use of four first-line tuberculostatic drugs in pregnant women.<sup>4</sup>

The foetal effects of second-line antituberculosis drugs are not well-established but injectables and ethionamide or protonamide are not considered safe. There is a case series of multidrug-resistant pregnant women who achieved a positive outcome with the usual regimens.<sup>28,29</sup>

There is no contraindication for breast-feeding if the mother is being treated. Indeed, breast-feeding must be promoted when the patient is no longer contagious. The infant should take pyridoxine (1–2 mg/kg/day) since H is detected in breast milk, albeit in small concentrations.<sup>1</sup>

#### Kidney disease

The doses of some drugs must be adjusted in patients with kidney failure (Table 5). The interval between doses should be increased in patients with a creatinine clearance <30 ml/min or on haemodialysis (Table 1). Recommended doses are based on expert opinion, but in certain cases it is necessary to measure blood levels of drugs two-six h after administering them. In patients on haemodialysis, it is recommended that antituberculosis drugs be administered under DOT after dialysis sessions to prevent

premature clearance of antituberculosis drugs. Patients on peritoneal dialysis may require close monitoring with serum levels of drugs being measured before and after peritoneal dialysis sessions due to a risk of toxicity.<sup>1</sup>

#### Liver disease

The likelihood of developing drug-induced hepatitis is greater in patients with advanced liver disease, hepatitis B or C or liver transplantation. As Z is one of the drugs that most commonly causes hepatitis, a therapeutic regimen for drug-susceptible TB maintaining the other three first-line drugs may be proposed. A therapeutic regimen without H may also be proposed (Table 6). Patients with more advanced liver disease may follow a therapeutic regimen with neither H nor Z in which R and E are used with an FQ, an injectable drug or cycloserine for 12–18 months, depending on disease extent and response. In situations of serious disease, it is sometimes necessary to use regimens with low hepatotoxicity like those used in MDR-TB when R, H and Z are suspended.

#### Treatment with TNF- $\alpha$ inhibitors

Expert opinion holds that treatment with TNF- $\alpha$  inhibitors should be maintained when active TB is diagnosed, whenever the clinical situation allows it. If it has been suspended, there is no consensus on when it may be resumed. However, small case series have suggested that it is safe to resume treatment with TNF- $\alpha$  inhibitors in patients with a good clinical response after completing at least two months of antituberculosis treatment.<sup>30</sup>

#### Follow-up of patients with tuberculosis

##### Side effects of antituberculosis drugs

Because side effects of antituberculosis drugs are common, it is necessary to be familiar with them. They are often mild and may resolve with simple recommendations or symptomatic treatments. For example, patients who take H may experience reddening with or without flushing, palpitations or headache two-three h after eating tyramine-containing foods (such as cheese, wine, cured meats

and soy sauce). These generally resolve with avoidance of the foods that precipitate them.

In other cases, side effects are serious and require certain drugs to be suspended and new treatment regimens to be followed. Table 8 shows the most important side effects of the antituberculosis drugs available at present.

Gastrointestinal abnormalities are common and are often managed with antacids or proton pump inhibitors. Several anti-tuberculosis drugs<sup>1,4</sup> could cause gastrointestinal discomfort: R, H, ethionamide, PAS, linezolid, FQs, clofazimine and bedaquiline. While most antituberculosis drugs are best absorbed under fasting conditions, sometimes there is no alternative to taking them with some sort of food. In that case, it is recommended that they be small amounts of food without fat or sugar (glucose and lactose decrease H absorption). The absorption of FQs also markedly decreases when they are taken with medicines containing bivalent cations (calcium, iron or zinc).<sup>31</sup>

Hepatotoxicity must be ruled out in cases of persistent nausea and vomiting, especially when accompanied by abdominal pain. Drug-induced hepatitis is the most common serious side effect of first-line antituberculosis drugs. If GPT levels rise to more than five times the upper limit of normal or more than three times the upper limit of normal with symptoms, hepatotoxic antituberculosis drugs should be suspended. Once GPT levels fall below twice the upper limit of normal, the drugs may be reintroduced one at a time. The reintroduction of the drugs should be spaced out over the course of a week, to observe whether GPT levels increase again. During this process, a therapeutic regimen with a low likelihood of hepatotoxicity is sometimes followed. It is recommended to reintroduce R first since it causes less hepatotoxicity than H or Z. However, it should be noted that, with the standard regimen, asymptomatic elevation of transaminases occurs in up to 20% of patients and, in most cases, spontaneously resolves.<sup>1,32</sup>

Any antituberculosis drug could cause a rash. In most cases, it is mild and accompanied by pruritus without affecting the mucosae or presenting systemic symptoms such as fever, and can be symptomatically treated with antihistamines. If the patient experiences a serious erythematous rash, especially with mucosal involvement or fever, antituberculosis treatment must be stopped as the patient may have Stevens-Johnson syndrome or drug reaction with eosinophilia and systemic symptoms (DRESS). Systemic corticosteroids may be used to treat severe systemic reactions without worsening the course of TB.<sup>33</sup> In most cases, the cause is difficult to determine.<sup>34</sup> When the outbreak has substantially improved, medicines may be restarted one at a time two-three days apart to ascertain which drug is involved.

Several antituberculosis drugs may be associated with peripheral neuropathy: H, ethionamide, cycloserine and linezolid. Pyridoxine (vitamin B<sub>6</sub>) should be administered in patients at a higher risk of neuropathy: pregnant women, the elderly or patients with HIV infection, diabetes, alcoholism, malnourishment or chronic kidney disease.<sup>1,3</sup> The recommended dose is 25–50 mg/day or 100 mg/day in patients with established peripheral neuropathy and patients with MDR-TB taking a combination of several drugs which may cause neuropathy. Antituberculosis drugs associated with optic nerve toxicity include E, linezolid, ethionamide and H. Clofazimine toxicity causes pigmentary maculopathy and retinal degeneration.<sup>1,5</sup>

Finally, it should be noted that linezolid should not be administered together with selective serotonin reuptake inhibitors, tricyclic antidepressants or a diet rich in tyramine-containing foods due to a risk of developing serotonin syndrome.<sup>35</sup>

### *Microbiological studies*

In drug-susceptible TB, it is recommended to perform a sputum smear microscopy and sputum culture on a monthly basis until negative cultures are achieved for two consecutive samples. As noted above, it is very important to perform the study after completing the intensive phase in drug-susceptible pulmonary TB, in order to determine treatment duration. Treatment with E and Z should not be suspended following completion of the intensive phase of treatment of drug-susceptible TB until the result of the resistance studies is known, so as to avoid monotherapy with R in case of H resistance. In MDR-TB, it is recommended to perform a sputum smear microscopy and sputum culture on a monthly basis until negative cultures are achieved for two consecutive samples; subsequently, they could be performed every two months.

Sometimes, during treatment, a patient has positive sputum smear microscopies and subsequent negative cultures, due to the presence of dead bacilli. This usually happens in patients with large cavitations. For the same reason, the patient should not be monitored during follow-up with repeated molecular tests, as these tests detect genetic material from dead bacilli.<sup>1–4</sup>

### *Laboratory testing in follow-up*

In the initial study it is recommended that serology be performed for HIV, hepatitis B and hepatitis C. It is not necessary to monitor transaminases or bilirubin, unless the patient has abnormal baseline values; symptoms of hepatotoxicity; abuse of alcohol or other hepatotoxic drugs; or a history of liver disease, viral hepatitis or HIV infection. In patients with MDR-TB, it is recommended that laboratory testing be performed on a monthly basis (initially, on a weekly basis). This varies depending on the patient's clinical condition, renal function, whether the patient is receiving treatment with injectables and the patient's complete blood count if he or she is taking linezolid. Thyroid function tests are to be performed every three months if the patient is receiving treatment with ethionamide or PAS.<sup>1–5</sup>

### *Other tests during follow-up*

Patients being treated with injectable drugs should have monthly hearing tests. As several drugs prolong the QT interval, closer follow-up should be performed depending on the dose and drug combination. If the patient is receiving normal doses of moxifloxacin, an ECG should be performed every two-three months.<sup>7</sup> If the patient is being treated with bedaquiline, an ECG must be done at least in weeks two, 12 and 24. For patients on sustained treatment with E, linezolid or clofazimine, a monthly ophthalmological test of visual acuity and colour discrimination is recommended.<sup>5</sup> At medical visits, a targeted medical history must be performed to detect side effects such as tinnitus and paraesthesia. In many cases, these are unrelated to the patient's medication. The clinician must also be alert to psychiatric abnormalities which may appear during treatment with cycloserine or other drugs, as such abnormalities have also been reported after administration of H, E or ethionamide.

### **Recurrent tuberculosis and treatment failures**

Recurrent TB refers to cases in which a patient who has had a favourable clinical response and negative cultures while receiving antituberculosis treatment has clinical or radiological decline or positive cultures after completing treatment. In these cases, a distinction must be made between a relapse, development of resistant TB and reinfection in contexts with a high incidence or where infection management is lacking. True relapses are believed

to consist of recurrent TB caused by the same strain which was previously identified, and are thought to occur when chemotherapy fails to sterilise the host tissues, thereby enabling endogenous worsening of the original infection.<sup>1</sup> Most relapses occur within the first six to 12 months following the end of treatment.<sup>36</sup> In most patients with TB susceptible to first-line drugs treated with DOT according to regimens that contain rifamycins, relapses occur with susceptible organisms and may be retreated with the standard regimen. However, the risk of acquired resistance is substantial in patients who did not have DOT or who received an intermittent regimen, especially in patients with HIV infection or who received a regimen which did not contain rifamycins. It should be noted that, if no initial test of susceptibility to anti-tuberculosis drugs was performed, it is highly likely that the organisms were resistant from the start.<sup>37–39</sup> Some experts advise caution in interpreting the results of the molecular tests used when recurrences are suspected, as false positives have been reported in molecular studies of resistance in previously treated patients.<sup>40</sup>

In Europe and according to the WHO, treatment failure is defined as the presence of positive cultures after five months (four months in the United States) of treatment in a patient receiving suitable chemotherapy.<sup>1,3,4</sup> It should be noted that 90–95% of patients with drug-susceptible pulmonary TB, even with extensive pulmonary cavitation, will have negative cultures after three months of treatment with a standard regimen. Therefore, patients with persistently positive cultures should be carefully evaluated after three months of treatment. There are multiple reasons for treatment failure: poor treatment adherence, prescribing errors, previously undetected resistance to antituberculosis drugs, malabsorption of drugs (diarrhoea, prior stomach or small bowel resection, diabetic gastroparesis, etc.). Both in relapses with suspected drug resistance and in treatment failure, caution must be exercised when designing empirical treatments, in anticipation of new resistance studies to be conducted. More drug resistance may be generated if resistance study results are delayed. A single drug should never be added to a treatment regimen that has failed.<sup>5</sup> These empirical treatments must be based on regimens for multidrug-resistant TB.

## Conflicts of interest

The authors declare that they have no conflicts of interest.

## References

- Nahid P, Dorman E, Alipanah N, Barry P, Brozek J, Cattamanchi A, et al. Official American Thoracic Society/Centers for Disease Control and Prevention/Infectious Diseases Society of America Clinical Practice Guidelines: Treatment of drug-susceptible tuberculosis. *Clin Infect Dis.* 2016;63:853–67.
- Menzies D, editor. Canadian tuberculosis standards [Internet]. 7th edition. Ottawa: Canadian Thoracic Society, Canadian Lung Association, Public Health Agency of Canada; 2014. Available from: [http://www.respiratoryguidelines.ca/sites/all/files/Canadian\\_TB\\_Standards\\_7thedition\\_English.pdf](http://www.respiratoryguidelines.ca/sites/all/files/Canadian_TB_Standards_7thedition_English.pdf)
- National Institute for Health and Care Excellence (2016). Tuberculosis (NICE Guideline 33) [accessed 1 Sep 2017]. Available from: <https://www.nice.org.uk/guidance/ng33/resources/tuberculosis-1837390683589>
- Guidelines for treatment of drug-susceptible tuberculosis and patient care (2017 update) [accessed 1 Sep 2017]. Available from: <http://apps.who.int/iris/bitstream/10665/255052/1/9789241550000-eng.pdf?ua=1>
- WHO treatment guidelines for drug-resistant tuberculosis. 2016 update. October 2016 revision [accessed 1 Sep 2017]. Available from: <http://apps.who.int/iris/bitstream/10665/250125/1/9789241549639-eng.pdf?ua=1>
- Rendon A, Tiberi S, Scardigli A, d'Ambrosio L, Centis R, Caminero JA, et al. Classification of drugs to treat multidrug-resistant tuberculosis (MDR-TB): Evidence and perspectives. *J Thorac Dis.* 2016;8:2666–71.
- Caminero JA, Cayla JA, García-García JM, García-Pérez FJ, Palacios JJ, Ruiz-Manzano J. Diagnosis and treatment of drug-resistant tuberculosis. *Arch Bronconeumol.* 2017;53:501–9.
- Wirth D, Dass R, Hettle R. Cost-effectiveness of adding novel or group 5 interventions to a background regimen for the treatment of multidrug-resistant tuberculosis in Germany. *BMC Health Serv Res.* 2017;17:182.
- Migliori GB, Zellweger JP, Abubakar I, Ibrahim E, Caminero JA, de Vries G, et al. European Union standards for tuberculosis care. *Eur Respir J.* 2012;39:807–19.
- Karumbi J, Garner P. Directly observed therapy for treating tuberculosis. *Cochrane Database Syst Rev.* 2015;5:CD003343.
- Gillespie SH, Crook AM, McHugh TD, Mendel CM, Meredith SK, Murray SR, et al., REMoxTB Consortium. Four-month moxifloxacin-based regimens for drug-sensitive tuberculosis. *N Engl J Med.* 2014;371:1577–87.
- Merle CS, Fielding K, Sow OB, Gninafon M, Lo MB, Mthiyane T, et al., OFLOTUB/Gatifloxacin for Tuberculosis Project. A four-month gatifloxacin-containing regimen for treating tuberculosis. *N Engl J Med.* 2014;371:1588–98.
- Jindani A, Harrison TS, Nunn AJ, Phillips PP, Churchyard GJ, Charalambous S, et al., RIFAUQIN Trial Team. High-dose rifapentine with moxifloxacin for pulmonary tuberculosis. *N Engl J Med.* 2014;371:1599–608.
- A controlled clinical comparison of 6 and 8 months of antituberculosis chemotherapy in the treatment of patients with silicotuberculosis in Hong Kong. Hong Kong Chest Service/Tuberculosis Research Centre, Madras/British Medical Research Council. *Am Rev Respir Dis.* 1991;143:262–7.
- Jiménez-Corona ME, Cruz-Hervert LP, García-García L, Ferreyra-Reyes L, Delgado-Sánchez G, Bobadilla-Del-Valle M, et al. Association of diabetes and tuberculosis: Impact on treatment and post-treatment outcomes. *Thorax.* 2013;68:214–20.
- Lin TP, Suo J, Lee CN, Lee JJ, Yang SP. Short-course chemotherapy of pulmonary tuberculosis in pneumoconiotic patients. *Am Rev Respir Dis.* 1987;136:808–10.
- Aguado JM, Herrero JA, Gavaldá J, Torre-Cisneros J, Blanes M, Rufí G, et al., Spanish Transplantation Infection Study Group, GESITRA. Clinical presentation and outcome of tuberculosis in kidney, liver, and heart transplant recipients in Spain. *Transplantation.* 1997;63:1278–86.
- Van Deun A, Maug AKJ, Salim MAH, Das PK, Sarker MR, Daru P, et al. Short, highly effective, and inexpensive standardized treatment of multidrug-resistant tuberculosis. *Am J Respir Crit Care Med.* 2010;182:684–92.
- Lange C, Duarte R, Fréchet-Jachym M, Guenther G, Guglielmetti L, Olaru ID, et al. Limited benefit of the new shorter multidrug-resistant tuberculosis regimen in Europe. *Am J Respir Crit Care Med.* 2016;194:1029–31, 15.
- Caminero JA, Piubello A, Scardigli A, Migliori GB. Proposal for a standardised treatment regimen to manage pre- and extensively drug-resistant tuberculosis cases. *Eur Respir J.* 2017;50:1700648, <http://dx.doi.org/10.1183/13993003.00648-2017>.
- Donald PR. Cerebrospinal fluid concentrations of antituberculosis agents in adults and children. *Tuberculosis (Edinb).* 2010;90:279.
- Thwaites G, Fisher M, Hemingway C, Scott G, Solomon T, Innes J, British Infection Society. British Infection Society guidelines for the diagnosis and treatment of tuberculosis of the central nervous system in adults and children. *J Infect.* 2009;59:167–87.
- Heemskerk AD, Bang ND, Mai NT, Chau TT, Phu NH, Loc PP, et al. Intensified antituberculosis therapy in adults with tuberculous meningitis. *N Engl J Med.* 2016;374:124–34.
- Campbell IA, Ormerod LP, Friend JA, Jenkins PA, Prescott RJ. Six months versus nine months chemotherapy for tuberculosis of lymph nodes: Final results. *Respir Med.* 1993;87:621–3.
- Sahn SA, Iseman MD. Tuberculous empyema. *Semin Respir Infect.* 1999;14:82–7.
- Carl P, Stark L. Indications for surgical management of genitourinary tuberculosis. *World J Surg.* 1997;21:505–10.
- US Food and Drug Administration. Pregnancy, lactation, and reproductive potential: Labeling for human prescription drug and biological products, content and format. Draft guidance for industry [accessed 23 Dec 2015]. Available from: <http://www.fda.gov/downloads/Drugs/GuidanceComplianceRegulatoryInformation/Guidances/UCM425398.pdf>
- Tabarsi P, Moradi A, Baghaei P, Marjani M, Shamaei M, Mansouri N, et al. Standardised second-line treatment of multidrug-resistant tuberculosis during pregnancy. *Int J Tuberc Lung Dis.* 2011;15:547–50.
- Palacios E, Dallman R, Muñoz M, Hurtado R, Chalco K, Guerra D, et al. Drug-resistant tuberculosis and pregnancy: Treatment outcomes of 38 cases in Lima, Peru. *Clin Infect Dis.* 2009;48:1413–9.
- Cantini F, Prignano F, Goletti D. Restarting biologics and management of patients with flares of inflammatory rheumatic disorders or psoriasis during active tuberculosis treatment. *J Rheumatol Suppl.* 2014;91:78–82.
- Frost RW, Lasseter KC, Noe AJ, Shamblen EC, Lettieri JT. Effects of aluminum hydroxide and calcium carbonate antacids on the bioavailability of ciprofloxacin. *Antimicrob Agents Chemother.* 1992;36:830–2.
- Saukkonen JJ, Cohn DL, Jasmer RM, Schenker S, Jereb JA, Nolan CM, et al. An official ATS statement: Hepatotoxicity of antituberculosis therapy. *Am J Respir Crit Care Med.* 2006;174:935–52.
- Lehloenya RJ, Dheda K. Cutaneous adverse drug reactions to anti-tuberculosis drugs: State of the art and into the future. *Expert Rev Anti Infect Ther.* 2012;10:475–86.
- Palmero D, Castagnino J, Musella RM, Mosca C, Gonzalez Montaner P, de Casado GC. Difficult clinical management of anti-tuberculosis DRESS syndrome. *Int J Tuberc Lung Dis.* 2013;17:76–8.

35. Ramsey TD, Lau TT, Ensom MH. Serotonergic and adrenergic drug interactions associated with linezolid: A critical review and practical management approach. *Ann Pharmacother.* 2013;47:543–60.
36. Nunn AJ, Phillips PP, Mitchison DA. Timing of relapse in short-course chemotherapy trials for tuberculosis. *Int J Tuberc Lung Dis.* 2010;14:241–2.
37. Kritski AL, Rodrigues de Jesus LS, Andrade MK, Werneck-Barroso E, Vieira MA, Haffner A, et al. Retreatment tuberculosis cases. Factors associated with drug resistance and adverse outcomes. *Chest.* 1997;111:1162–7.
38. Heldal E, Arnadottir T, Cruz JR, Tardencilla A, Chacon L. Low failure rate in standardised retreatment of tuberculosis in Nicaragua: Patient category, drug resistance and survival of 'chronic' patients. *Int J Tuberc Lung Dis.* 2001;5:129–36.
39. Yoshiyama T, Yanai H, Rhiengtong D, Palittapongarnpim P, Nampaisan O, Supawitkul S, et al. Development of acquired drug resistance in recurrent tuberculosis patients with various previous treatment outcomes. *Int J Tuberc Lung Dis.* 2004;8:31–8.
40. Boyles TH, Hughes J, Cox V, Burton R, Meintjes G, Mendelson M. False-positive Xpert(R) MTB/RIF assays in previously treated patients: Need for caution in interpreting results. *Int J Tuberc Lung Dis.* 2014;18:876–8.